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Hiti% & Battery information
N Rechargeable Li-Polymer Wi : /
Battery s
IR JRIGMAA S
Type i Original tested type 4
= e
PR (V) 3.86 et e 5000mAh 19.3Wh
Nominal voltage _Capacity
e AT 70 R B 7 B L R L mAE G
ﬁﬂi Rechargeable Li-ion single cell @ = 1(g) /
Description Li content
battery ;
R, AR silvery
E%ikf) 0.068 and yellow
: , aluminum-plastics shell
WA1E B Test information
AR & g 5 AR H
Original test report No. H1207028% Date of test report 030819
BREE CRTamEmERNEND KRBT
AR 1 )27 38.3 & UNITED NATIONS "Recommendations on ~ ST/SG/AC.10/11/Rev.6/Ame
Test standard the TRANSPORT OF DANGEROUS GOODS" Manual nd.1
of Tests and Criteria 38.3
T.1 & e T.2 5 BBt e
Altitude simulation fit Passed Thermal test At Passed
SEmTER T
Ti’?ﬁﬁi{ﬂﬁ i Passed e gif i i Passed
T.5 4MER 45 % A T.6 & Ak
External short circuit Bt Passed Crush Ft Passed
T.7 LEFRH s T.8 S H A
Overcharge i Passed Forced discharge Fri Passed
38.3.3 () / 38.3.3 () /
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Statement

LRI HEIE A S i A S (BRI 3D Tk
The test summary is invalid if it is not affixed the official seal of the laboratory to it.
2. S IO A R BN 5 A SR B A (BRI I D) R
Copies of the test summary without the official seal of the laboratory are invalid.
3 ARG IO R B R - ik AL FTER 5 63K
The test summary is invalid without the signature, name and title of the signatory.
4.5 LR 0 AL
The test summary is invalid if it is blotted out.
SREGA S B AT HEAE, AR = R I A2,
It is forbidden to copy the test summary partially without the written approval of the laboratory.
6. TG EE PR (R 45 R, AN BT IRE ol A5 2
The conclusion of the test summary is only valid for the tested sample.
TARBMEEE DU SO, SO (Ui ) UM BESC, P BRI IeEms, B2 LA SeSe A J e
The test summary has been drafted in Chinese and translated into English (if exist) for

convenience only. In the event of discrepancy, the Chinese version shall prevail.
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ST/SG/AC.10/11/Rev.6/Amend.138.3 4% #E 3% 5K . The tested samples meet the

. B Title

oo requirements of test items of the UNITED NATIONS "Recommendations on the
S TRANSPORT OF DANGEROUS GOODS" Manual of Tests and Criteria
ST/SG/AC.10/11/Rev.6/Amend.1 38.3
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254 Signature ./0 R T gm0
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